10:28 Na.008 P.QO%

QUL 20000

- X

o A e

TRACTEUR TONDEUSE

i

g

87
L

9 i R

! R S

ZCES DE RECHANGE

R R T g

H
|
i
}
i
§
l

ety

S S

o e e e I O WV S8 2 e v m et B S

e T S 8 e e e e e U

e

50-500

m
Al

MODELE B3

|
|

[

Conscoterrore s nmd . g,

———

Pléco No. 3182528

Predod it S &




10:28 No.0O8 P.10

JUL 20000

43" TONDEUSE AUTOPORTEE MODELE B3560-500

o

CHASSIS & CAPOT ASBEMBL AGE

* REF,

CUTTOMER ABBY. PG,
EAT 3 HAAIWARE

a2

g T~

Nty
7

. X

NS

A.i,h&.w.\

-
~

@
e
ey

s

:
[#7]
-t
%
w7
=90
W=
T
: O 65
RO
Tk
g
Uﬁo
JSE
B
e
[J&]
o

Lment nans

13

5

NT PARTS, Usa of

STRERAMAO 70,
FRONT AXLE ASSY.
ik

QNP

AL BQ

A
arts othar than oriag;

eplacament

e/

L»'&qb{»«-;-y-‘&r"h
TR NSRS
o
f

i

NOTE: ALWAYS USE CRIQM.,
may vold your warranty,

3

B No s



JUL 20700 10:29 No.00Sg P.11
@ 42" TONDEUSE AUTOPORTEE MODELE B3560-500
keyd  pang deacription qty.
, 1 316280 FRAME,LF MAIN
2 310008 FOOTPAD, LH 1
3 310008 FODTPAD.RH |
4 900236 FasreuEﬁmmnsT 12
5 12643 BR mni LH, {
8 12644 BRKT QRILIERN. !
7 56381 BRACKET FRONT AXLE {
8 456030 BCREW. 8718-18X 76WDELLY £
9 455273 NUT, 5/{8-18 HXWOFLLK g
3? 6%440 ' S&%{%ﬂg hgg&gxcmm 11
12 300207 SOLT, 528%2 180 HHSH tz1aMe g
13 $209008 NUT, 17213 REGHCTRLK 1
14 122507 SCREW 4/8.16X3.00 HHG 2
13 2433 WASHER, 301DX3 250X 57 BELLVIL 2
18 01488 NUT, 3%-18 REGHYCT, 2
17 300636 GUIDE, BELT SHOMT 15° WHEEL 1
1 124804 NATT, B/18-18 REXJAM i
19 0271100 NUT, ¥8-18 HEXKEPS 1
20 416300 CONSOLE 1
5 e SORR s AR 430LE ST J
=YY, 318 .
23 005348 BCREW, 1/4-20X .50 WAHNTAD 12
24 70N DASH 1
28 o AT SCREW, 124-20X .50 WANHTAP P
28 212208 BAFFLE CONSOLE SOUND EXPORY LE 1
27 2805314 SCREW. 1/4-20X BSWAHHTAR 2
25 0120392 WASHER, FLAT 281K 81X 088 2
25 01502 NUT, 1/4-20 REQHEXCT! 2
S e g aelidion ;
g2 6120304 WASHER FLAT 406X .1 08s 2
33 4120395 WASHER FLAT 344X 68% 08s 2
I W NG :
38 138508 WASLER, RESINTLY, 200K 6 1% 0o s
27 od517 NUT, §/18-18 HEXWOFLLK WH[E ]
28 307207 HOOn )
39 47453 EDCING WIDE 275
40 208085 ASSY.GRILLE 1
4 202084 QRILLE 1
42 201620 FOIL,REFLECTOR, AH WA GRILL 4
pran SOREW, e st s A QR H
PR v LENS OLEaR e R LICK 1
4 3 ! . J
47 B77SS SCREW, 28 X BOPLASTITE 4
43 9807 SUPPORT, GRILLE RM 1
40 9498 SUPPORT, GRILLE LH i
50 56021 SCREW, 14-14X 72 SLWATAP 5
#3 3514D BOLY, .376% 500 HMBH &18.38 2
52 01408 NUT, 5/18-18 REGHEXCTRLK 2
53 311084 LANYARD HODD i
54 050352 NUY, 1/4-20 WDFLLK TOPLOOK f
gg 201482 FOIL, HEAT REFLECTOR 2
568 207345 PLATE, SEAT 1
£ mE g Soamen ;
& i SCREW S 1p 1o e LK H
' ] 18X,
&1 01458 NUT. %/16.18 REGMEXCTRLK 4
82 57183 SPRING SEAT £.8300 1 490D 2
ga oﬁg’f é’é’&“&’&sﬁﬁ‘é"& 1'7?33%m¢ §
4 11 , 14-30% 7 f

33 sssom sarr;a ?ggg?hsgm SPRING $ 810X1 0.0 %
67  00BEME SCREW, 124-2D¥ 55 WAHNTAD 4
&8 8122017 SCREW 8161851 00 HHC 2
B9 - 0446363 WASHER, FLAT 975X 88X 082 4
0 014g8 NUT, 51819 REGHEXCTRLK 2
71 56021 TRIM,STRIP 775
72 313212 BRACKET.COVER 1
73 814244 COVER PLASTIC LF HYDRO 1
74 4311331 SCREW, 1/4- 15X 44/ 53 HILOHHWA 2
75 1241 CLAMF BPRING 117D 2
7 el AN e f

18254 = IR MANOQAL (T BLoe YED) 1
7 318350 RARTS MARU &L (NOTILLUSTRATED) 1

OSTANDARD HARDWARE ITEMS

fatNo 318252




PRFE S

43" TONDEUSE AUTORORTEE MODELE B3560-500

JuL zuroo 10:30 Mo.0Dg p.12

ASSEMBLAGE EN DISPONIBILITE TONDEUSE

REF,
CHABRE § HOCD PO,
FENDER

ment parls may void your warranty,

»
NOTE: ALWAYS USE ORICINAL EQUIPMENT PARTS,
Use of servicere slacement parts other than ofginal souip

AlL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE 308

REF.
CHABEIS & HOOD 20
MAIN FRAME

31609E

{*an Ng 318252



3

. JUL 20700 10:31 No.00&8 P.13
il
@ 3" ToNDEUSE AUTOPORTEE MODELE B3560-500
koyr  pane descripion qYy. i
1 9402 BRACKET QLUT-ENQAGELEVER 1
2 180070 ¢ SCREW, 5/16-10X1.00 HHOG 2
3 12030 WASHER, FLAT 344X &p).008 2
4 1450 ?  NUT, 518-18 REGHEXCTRLK R
E 304701 ASSY.CLUTCHLEVER 1
4 sS4t BEARINGFL, 50310% 62800 1
7 &26d PIN, HAIR 081 DIAX1.88L0 1
8 318341 BRACKET SWITGCH ENGAGE 1
9 35408 O BOREW, BH4E-10% 75 WAHHTAP 1
0 1268 , AETAINER b]
" 30208 PULLEY, 905K 508 NYLON !
12 sa3se BOLY, 378X 375 HHSH 1/4-20 1
"3 1502 9 NUT, 144-20 REGHEXCTRIN }
14 307 BRKT, FRAME CABLE 1
18 180020 ¢ SCREW, 104.20% .78 HHC H
10 1502 ¢ NUT, 1/4-20 REGHEKCTALK 2
17 301658 ABRY CABLE, BLADE ENBAQE 1
] 190413 4 NUT, 14420 HIAM 1
1] 85468 1 SCREW, &1e-18Y% 75 WAHHTAP 1
0 B7das TIE, CABLE M ACK NYLON +
21 9105 ASSY REAR LIFT 1
= ey ASSY Link Ry i 1
\ 2 180078 4 BOREW, &/16-18X9.00 HHC 1
’ 71 68247 ADJJSTING NUIT 1
- 1403 & NUT, 1018 REGHENOTHLK 1
] b 120008 WASHER, FIAT 55153.05% 000 )
b4 8260 PIN, HAIR 001 DIAX1.06LG 2
8 g117 BRKT.REAR HANG SUSP, 2
o) 26211 BOLT, 516 18X 48 CARR 4
N 1402 & NUT, 51818 REGHEXOTRLK 4
o 88313 BRACKET HAT/AGIUST SUPPORT 1
a2 180077 ¢ SCREW, 618-18X 76 HIC 3
53 1498 ¢ HUT, 51618 REGHEXTTRLK 3
34 300338 BRACE, FENDERF-5 8UB -
% 180070 4 SGREW, B8-18X1.00 HHG 1
50 a5at2 WASHER, FLAT 533% .873.110 3
& 1498 ¢ NUT, 81618 REDHEXOTRLK 1
3 13007¢ 0  SCHEW,Ss16-18X1.00 HHC 1
» 1498 % NUT, 21618 REGHEXRCTALK 1
° M1238 QUADRANT HEIGHT ADJUST i
41 180077 ¢ SGREW, 5/18.18% 7§ HMG 2
42 1498 @ WUT, 51818 REGHEXCTALK 2
"] 5788 HANDLE LT SHORT BLK 1
4 200171 BOLY, 500% 10 HHSH 1818 1
45 WE418 WASHER, FLAT. 508X ,76X.024 '
” 44108 0 NUT, 51618 HWDFLCTALK 1
13 3123 PAWL, HEIGHT ADJUEY b
48 300173 BOLT, .600X 270 HHSH 516-15 1
@ 44106 4 NUT, &/16-16 NWDFLCTRLK 1
80 9435 POINTER Z-PL 1
31 138479 WASHER, Eld.«.tp8x41%.68 t
52 25287 ¢ SCREW. #8-32X 38 MHWAT )
53 03027 ROD ACTUATOR-SHORT 1
&4 =00 SPRING, HEMIHT ADUUAT 1
85 68325 KMOR, HET ADJ PLISI QUTTON 1
56 58320 GRIF . 750 OD Wy HOLE !
14 9rap BRAKT, CABLE RETAIN 1
S8 M2sh PULLEY, 200% 508 NYLDN A
59 58333 BOLT, 378X 275 HHSH 1/8.20 1
80 1802 ®  NUT, i14-20 BEGHEXCTALK v
8 7T CABLE, LIFT 23.30 F-& 20XB-2 1
82 00310 PINCLEVIS 240DIA: 4760 1
63 260313 RING, RETE 31X.$4 3
64 120375 ¢ NUT, 14.20 REGHEX t
a5 230 CLEVIS 1
1 430455 §  SCREW, H#1¢-18X SAPHPHNMA BXPH 4
b4 30851 WASHER, 3441001 _sohiX 08 L APH 1
-] 120373 9 NUT, E146-18 50 1
] TH29D PULLEY, 906X:305 NYLOH 4
0 $00317 FIN, CLEVIS 38 DIAK1.00 LG 1
2 ass0 FIN, HATR 001 DIAX ! 6810 1
72 9405 CLEVIE, LIFY CADLE ]
73 120872 £ NUT, w420 REQSO !
74 522 PINCLEVIS 212 X 812 1
75 121202 PIN, COTTER .0hov.Goe X, 7BLE 1
7 300335 LIFT COVER-30 F5 !
77 300340 & SCREW, #10 X.75 HHPLAST 8

¢ STANDARD HARDWAHE [TEMS.

PanNo. 318252

&



JUL 20700 10:31 No.QOS P.14

43" TONDEUSE AUTOPORTEE MODELE B3560-500

REF,

REFER TO
CHABRIB & HOON PG,
FRONT AXLE N

SUPPORT *

ALL UNNUMBERED
ITEMS ARe WTERCHANGAGLE

WITH OPPQSITE SIDE

ASSEMBLAGE GOUVERNAIL

CUSTOMER ASSY. pg,
STEERING WHEEL
& HARDWARE

f

B

e SN

1 Ref,
A /cmssrs & HOOD g {
~ i /" DASH

REF, TO
~" CHASSI® & HOBD PG
MAIN FRAME

REF. KEV#1 ~

NOTE: ALwAYS UsE ORIGINAL EQUIMENT
PanYy Mse of serviceeplacement parts othar
Hhan original equinmam pants may void your

Warranty. A171004

[TV

L TS e e e

Pori tny ey



JUL 2U U

LUISZ NO.UUS F.15

1p:
. 43" TONDEUSE AUTOPORTEE MODELE B3560-500
hoyw pang doceription qly.
1 * AXLE FRONT ABSY SUB LF !
e 300272 ASSY FRONT AXLE SUSPENDED 1
3 52407 SPINCLE BEARING 4
4 8180 ASSY SPINDLERK 3
5 314088 ASEY,SPINDLELH 1
8 38825 RING, RETEX 57X.05TRUS133.75 2
7 53373 AXLE COVER 2
8 304590 TIEROD ASSY 18.81L3 1
g 150129 SCREW, ¥8.18X1.75 HHC 2
10 120382 WASHER, REGSPTLK 383X.68X. 10 4
" 41408 NUT, 3/8-16 REGHXCTRLK 2
12 58289 SECTOR, STEERING LF }
13 52408 BRANG, FL EQC.5101D0X 98RODX 56 ]
14 180177 SCREW, 1/2-13X1.50 MHC §
5 22285 WASHER, FLAT .G16X1,38X.119PL 2
18 (AL G NUT, 1/2-13 REQHCTARLK )
17 58291 BTEERING LINK }
18 0124925 NUT, 38-24 REGHEXJAM 2
19 57150 BALL JOINT 48 THD SHORT STUD 1
20 21275 BALL JOINT 3/8 TH'D LONG STUD %
) $AGERZ NUT, 3824 WORLHLK WWiZ i
22 0120856 WASHER, FLAT .531X1.06X.095 2
24 $120382 WASHER, REQSPTLEK 333X .68%.10 1
29 0120369 NUT, 38-24 REGHEX 1
26 56243 SHAFT, STEERING LF b}
2B 56234 PINION, BTEERING LF 1
27 58274 PIN.DOWEL 2500 OD«1,76LG 1
28 301440 BRNG, F.  75210%1 0810DX% 24 1
29 301398 WASHER, FORMED 1.135X1.58X.12 1
30 ¢ 21682 WASHER, FLAT .765X1,25X.042 1
g¢ 365626 RING, RETEX .57X.05TRUE133.78 1

¢ Indicates STANDARD HARDWARE (TEMS,

0 P VIHP)




JUL 20700 10:32 No.00O8 P .16

43" TONDEUSE AUTOPORTEE MODELE B3560-500 l
ENTRAINEMENT ASSEMBLAGE

Ral.
Main Frame

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, nsms“kks“ﬁ%‘é'a‘gﬁiﬁg ABLE

Use of servicofreplacemant parts other than eriginal equip- WITH OPROSITE SIDE

mant parts may void your warranty, 2156281
8

Pa N, 310052



® s TonDEUSE AUTOP

ORTEE MODELE B3560-500

JUL 2000

10:33 No.oog p .17

!

keys

8&3‘:8%2838888?33283535336538""“‘“"““""

7
88
av
40
41
42
43
44
45
a“%
47
a8
48
50
61
52
53
54
&85
S8
57
<]
59
60
61
82
63
63
65
88
67

-2 - -3 <> o0

SO

oo 0

O So

bariy

TRANSAXLE
310227
180200
120638
120388
1408
310180
456652 .
102570
314288
122145
120382
1499
310788
810088
310004
3085238
008402
120380
180018
914572
210147
310813
319371
180112
1408
140800
14221
122017
1408
133538
1420z
aio0a8
2453
1602
280
310118
310348
180577
996418
1408
810348
180077
596416
1488
3Wase
180018
1502
18452
318451
axo
2988
120238
208490
315308
Taes
120502
45171
a4t
314044
B4S
20170
274%17
1499
18008 1
314702
1408

danariplion

AGRUFAB HYDRO {CONTAGT NEARE
HYDROSTATIC PUMP BDU-108-114
BEREW, 618-18%4, 50 HMG
WASHER, HVSPTLK SRBX.BOX.00
WASHER, FLAT 344X .60X.085
NUT, 5118-18 REGHEXCTALK

ARM SPEED CONTROL

PIN, SPRING.187DIAX B8LG
BCREW, 1/4-20X .38 ALHBETCRPT
UNK, SHIFT 1P MYDRO

SCAEW, 38-18X4.25 HHE
WASHER, REGSPLTLYK IDBX.88X. 10
NUT, 3/8-16 REGHXCTRLK
RESEAVIOR HYDRD

PULLEY ASSY HWYDRO

NUT PULLEY /2-20 AND 144-20
FANHYDRGQ .00DIA-10 BLADES
WASHER, FLAT 28X 1,35%,07
WASHER, REGSPTLK.M!XMX,O?
SCREW, 14.20X 82 HML

8ELY, V4L 80,16 HYDRO LF
WOUNTING BLOCKS HYDRG
MOUNTING BLOCK LH HYDRD
PLATE GUIDE

SCREW, 5/18-18%2.25 NHC

NUT, /18-18 REGHEXCTALK
SCREW, 10-32% .25 ALBETCURT
STABILIZER BRACKET LF HYDRD
SCREW, 5118-18X1.00 HHG

NUT, 6/46-18 REGHEXCTALK
WASHER, RECINLK .320X.61X.0%
ROD-DUMP VALVELF WYD.2ING
8OLT, 256X 312 HHSH &r15-19
WASHER, 231D%1 250X H7 BELLVIL
RUT, 1/4-20 REGHEXCTRLK
RUBRER sTOPR

LEVER SHIFTAWR LF HYDRD
CLIP-SHIFT LEVER 82 ROD
SCREW, B/18-18Y 78 Hue
WASHER, FLAT SEX1L.00X 125
NUT, 6/18-18 REGHEXCTRLK
CLIP-SHIFT LEVER .62 AOD
SCREW, 5/18.18 REGHEXCTRLK
WABHER, FLAT 28134 FOK. 128
NUT, 51818 REGHENCTALK
PIVGT BRKT LEVER BlLACK
SCREW, 1/4-20X 82 MHG

NUT, 1/4.20 REGHEXCTALK
LEVER SHIFT UPPER 8F 1/2-1aTH
SPAING, TORS, B6X.93% 005

PIN, HAMR 125 DIAX1.00L6
WASHER

NUT, 1/2-13 HEXJARM

HANDLE 1/2.13 MOLDED BLACK 173
QUADRANT, SPEED CONTADL
BCREW, 3/8-18X3 00 HKGET
WASHER, REGSPLTLK S03-16X3.00
NUT, 8/8-18 HWDFL WHIZ NUT
WASHER, FLAT -390X1.25X.149
WASHER, FRICTION

WASHER, AT SKL.26X 119
SPRING

WASHER, FLAT AOEX. 78X 062
NUT, 3/8-16 REOHXCTRLK
SCREW, 516-18X1.50 HHC
SPACER 344 % 1.00 X B0

NUT, 811698 REGHEXCTYRLK

0 Inkcates BTANDARD HARDWARE ITEMS,

1
4
4
4
3
1
ki
!
1
1
i
1
1
]
I
1
2
1
‘
’
2
4
2
4
4
2
1
2
2
1
b
1
1
!
1
1
1
1
1
1
1
)
1
1
1
2
2
1
1
1
8
f
1
I
’
1
1
1
2
1
1
1
1
2
2
2

Part No. 316252




ENTRAINENIENT ASSEMBLAGE ' p— ' i

T JUL 2400 10:343 No.ODé P.1&

43" TONDEUSE AUTOPORTEE MODELE B3560-500

%

N..ﬁ& e
Y ~ -
/LV'\"\ ‘:M »
REF, vy > S

-~ -
hipt A Ve - 4 -
ﬁx’ wos
24 LR
el A
» Fiid
,-l .

-

SAA M FRAME 4{# ” % s

NOTE: ALWAYS USE ORIGINAL EGUIPMENT PARTS. ALL UNNUMBERED
Usa of savicorreplacement parts ather than original <quip- 'TEMS ARE INTERCHANGABLE
ment pans rmay void your warranty,

WﬁH DPPOSITE SIDE Kalrente

10

Hlart M VIRDLE



L= UL LUy LU DH MU L DUS P,

. 43" TONDEUSE AUTOPORTEE MODELE B3560-500

key# parts " desariation aty.
. ) 56356 GUIDE-BELT/DRAGLINK 1
7% o 180079 SCGREW, 5/16-18X1.00 HHO 1
720 45602 WASHER, FLAT 335X .87X.118 t
78 ¢ 1498 MUY, 51818 REGHEXCTRALK 1
74 203278 PLASTIC EXTRUSION-BELT GUIDE $
75 300308 PEDAL ASSY,BRAKE/CLUTCH LF 1
76 57106 - ROD PIVOT '
77 57847 SPRING, BRAKE PEDAL 1
78 & 2608 WASHER, FLAT 504X 75X 0% 3
79 20864 RING, RET E .39X.04TRUS132-60 2
&0 48160 PADR, CLUTCH BRAKE W/PRINTING 1
a1 30154 ARM,IDLER TRACTION DR. LF 1
82 300793 BOLT, .6e6X 135 HHSH H18-18 b ]
B3 O aseu2 WASHER, FLAT .333% B7X. 118 1
84 ¢ 1468 NUT, 5/16-16 REGHEXCTRLK (]
B8S 39654 RETAINER, STRAP BELT 1
86 36374 PULLEY, IDLER V4L 2.08X 62 '
87 45802 BOLY, 26-16%1 8O CARR 1
88 & 1489 NUT, 3/8-16 REGHXCTALK 1
88 57204 RCD, CLUTCH 1
80 57217 BRACKET, BRAKE ROD 1
o1 20807 AOLT, 437X 156 HHSH 81618 1
92 O 45602 WABHER, FLAT 393X .87X.119 1 ‘
539 ¢ 1499 NUT, 5/18-48 REGHEXCTRLX $
84 316293 ROD., BRAKE LT 920 LF 22.25° i
95 0120302 WASHER, FLAT .344X 69X.086 2
0§ 0 1498 NUT, 5/16-18 REGHEXCTRLX 1
a7 5635p EFRING, CLUTCH .1 13X.750X8, 7% 1
98 ¢ 42816 WASHER, FLAT .755X1,53X.07 2
o8 57479 SPAGER, 75 X 1,26 X 1.32 2
100 301585 SPACER, SLEEVE 2
10 55809 TIRE 2
. 102 24187 VALVE STEM 1
103 901366 RIM, WHEEL 1
104 40304 CAR, HUB 2
105 57928 KEY, SOUARE . 18750%2.25.0 2
108 9§ Gd2 WASHER, FLAT .755K1.21X.075 4
107 ¢ 42m15 WASHER, FLAT _755K1.83X.07 2
108 36625 RING, RETEX .87X.05TRUB132-75 2

* Raw part number, For & list of Paintsd part numbers relar 10 chart on decal page,
4 Indicates STANDARD HARDWARE ITEMS,

Pant No. 318252



iD= AUL 22U wu T Y )

43" TONDEUSE AUTOPORTEE MODELE B3560-500 q

rema ARE NTERCHANGABLE
NOTE: ALWAYS USE ORIGINAL ol L
EQUIPMENT PARTS. Use of serv- WITH OPPOSITE SIDE ‘
icesroplacameant pans other than
original equipment paris may veld
your warranty.

J1s0ase

12 Part No. 318262



PP JUL 20700
' 43" TONDEUSE AUTOPORTEE MODELE B3560-500

10:35 No.008 P.21

Key# part# desoription

1 315601 (ZENGINE 15HP BS VATWIN 16AME
) 5047 SCAEW, 8-16X1.25 WAHHTAP
2 138489 WASBHER, EXLK .284%.60X.04
4 9168342 MUFFLER 15HP B&S VANG H10/G13
5 216344 EXHAUST TUBE ASM, RH
8 31647 . EXHAUST TUBE ASM, L
7 08877 BRACKET, MUFFLER
8 56030 SCREW, /18- 18X. 75WDFLLK GRS
9 65273 NUT, 5716-18 HXWDFLLK
10 44811 SCREW, 174-20% .75 HXWATAR
11 313370 PLAYE,GUIDE
12 317321 REAT SHIELD,MUFFLER
13 817834 U-BOLT & PLATE ASSY
14 207238 U-BOLT 1/4-20 % 1.0 X 1.75
15 317337 PLATE, U-BOLT
1€ 0120876 NUT, 154-20 REGHEX .
17 120340 WASHER, REGBPTLK.253X.49X.07
12 318802 PULLEY,ENG 4.400FF/5.000/3.000
19 ST KEY, SQUARE ,2508Q0%500LG
20 04248 SPACER, 1,01X1.484 ENGIN PULLEY
21 66421 WASHER,.0801DX1.3300X.437PILOY
22 120383 WASHER, HREQSPTLK 480X 7aX, 12
23 428544 SCREW, 718-20X6.00 HHE
24 314902 TANK FUEL 2GAL CLEAR
25 49050 SCREW, 1/4-10X . 75PHENTAPGR2
26 47452 GAS LINE 261D BULK LENGTH
27 48572 CLAMP, FUEL LINE
28 45704 GAS CAP 1-1/87 THD
28 301713 MDD, UPSTOR
20 45171 NUT. 3/-16 HWOFL WHIZ-LOCK 2N
81 807174 MIPPLE Q/8-18 NPT X, 4"

. 32 47828 CAP, PIPE 3/8-18 NPT
33 314797 OIL SENSOR, BAS TWIN GYL.
34 310280 CONTROL, THROTTLE 32.5L.G B2 VAN
as 169943 SOREW, 10-24X B3PHPNMA Q28K
88 271166 NUT, MO24 HEXKEPE
87 57660 RETAINER, .311DX 82X.03 WIRE
3s 50607 KNOR,ROUND THROTTLE
aw 310270 CONTRCL,CHOKE 35.25L.0

© Indicatas STANDARD HARDWARE ITEMS,

¢

P
4

.--u.mn)..-d..-»..-.sms(n.-4..-.4.4-.&"—»-...!\:“»».»-4_.—...,L.»
]

Pun No. 318252



[ G UE GUUPE ASSEMBLAGE
AEF. KEY#2y

L~
A » é& --34
n I : .”
\ = 1 N
N N b - “42
RN “at
\ \\\ g
.\ . ‘.\\‘_ .\..V
\__/ﬂ 49 Yy 3
—— .
NOTE: ALWAYS USE ORIGINAL EQU {PMENT ALL UNNUMBERED
PARTS. Usa of snawicgfrgplacqmant parts othar than WE"@#E&%%%&S;ELE
oniginal equipment parts may vold your warranty, B eson l
" Tanho 1a26z
duwe suuy E1+:680 00 1InrC 12
p1-d S9882LBL2T0 1129 d



S1-°

w 43" TONDEUSE AUTOPORTEE MODELE B3560-500

key#  parte

' 317080
2 304102
] 180076
4 140D

5 122007
8 1498

7 302364
fi 180075
] 120353
16 1498
11 88280
12 180077
13 120393
14 1498
is 562484
16 180077
17 120303
18 1408
19 302353
20 130077
21 120993
2 44103
2 68429
4 584g5
1] 49562
26 %0816
27 56547
28 40552
2 50318
30 51449
a 56380
32 )
33 1282
34. 60634
3% 205345
<) 1498
a” 38rm
38 180075
a0 1408
40 58305
41 58247
42 12em7
43 35214
44 1498
45 804426
4% 180075
47 1408
48 313925
4b 31422
B0 180425
5 1498
52 314368
&3 2483
54 29573

daseription

MOWER DECKS, RIDER 47°
TOE QUARD

SCREW, BH8-18% 63 HHC

NUT, 8/16-18 BEGHEXCTHLK
SCREW, /16-18X .75 HHE

NUT, 8/16-18 REGHEXCTRLK
BRACKET CHUTE MOUNT
SCREW, 5/16-1BX ,63 HHC
WASHER FLAT .344X.80X 085
NUT, 16-18 REGHEXOTRLK
LIFT BRAGKET, REAR,RH
SCREW, §/18-18X .75 HHC
WASHER, FLAT 344X 60X.065
NUT, §/18-18 REGHEXCTRLK
BRACKET DEOK LIETIEAR LI
BCREW, &18-18X .75 HHC oRS
WASHER, FLAT 344X .60X.086
NUT, 5/15-18 AEGHEXCTRLK
BRACE IDLER ‘
SCREW, 816-18% 78 HKG
WASHER, FLAT 344X .50X.085
NUT, §/t6-18 HWOFLGTRLK
QUILL ASBY, 36/340/43
BHAFT/8ADDLE 38*

ORNG, BALL

DUST SHIELD

QUILL CASTING (1046)

BANQ, BALL
SFACERA.707LGX.680iDX 8800
SPACER, 438, OX.0320DX 67210
PULLEY, 268" QUILL V5L
SPEOIAL WASHER

NUT, 21820 WDFLLK

SCREW, 5/16-18X .88 WAHHTAP
SCREW, 6/18-18X1.38 WATAP
NUT, 8/16-18 REGHEXCTRLK
BRACKET FRY.

SCREW, §/16-18X .63 HHC

NUT, 5/16-18 REGHEXSTRLIK
LINK BRACKET,DECK FR
ADJUSTING NUT

SCREW, BM&-18X1.00 HHC
WASHER, FLAT .320X1.06X.062
NUT, 5/18-18 REGHEXCTRLR
BRACKET,GAGE WHSEL L.H,
SCREW, B/16-18X .63 HHG

NUT, 5/16-18 HEGMEXCTALK

BRACKEY GAGE WHEEL H.H. FRNT

BRACKET,STABILIZER
SUREW, 5/16- 18X .83 HHC
NUT, 8116-18 REGHEXCTRLK
BLADE, 43" 8TD-LIFT 21.70

WASHER, 30(DX1.25DX.07 BELLVIL
- SCREW, &/8.24% 1,00 NYLHHG

Pan No. 318252

§988cliB6L210

11eqdue] suuy

+1:60 OO

inc 12



T T T Ty iU RE MWELE HAS60-500
| | CARTER DE COUPE ASSEMBLAGE

SEE DWG. 215657 FOR PARTS ASSYy,
OF PAINTED DECK

RER.

PRE-PAINTED DECK
DLEA BRK,

CUSTOMER
AGRY. pg.
CUSTOMER j_
ASBSY,. pQ,
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Usg of sewviceiraplanamont pante othar thap original equip- WEMSA&;EU !'\f#lelggﬁgﬁg ABLE
ﬂen! paﬂs may vaiel your wa"aniy. W'TH OPPOS’TE SIDE B‘SEQGVB-J
16

PartNa 018250

u $1:680 00 INC 1Ig
g1 "d S98924L6L210 I1egqdue] auuy



LI TrwmnviIvrUniEt: MODELE 83560‘500

key#  pans doscription qty.
1 ‘ DECK 43" MOWER ASSEMBLY 1
2 58306 RAOD, DECK HITCH 1
3 8280 PIN, HAIR 001 DIAXY.66¢3 1
4 804414 ASBY,IDLER ARM 1
5 41801 RIVET, OVSET .187DIAX 50L0 ST 2
8 305200 ARM IDLER t
vd 205973 BRAKE PAD 1
a 04420 BOLT, .s00x2.15 HXHOCRSH 1
] 0908307 WASHER, FLAT .3011.00% 208 1
10 0908416 WASHER, FLAT SBIXT. 00X, 125 2
11 045171 NUT, 3. 16 HWDFL WHIZ-LOGK 1
12 17308 U-BOLY 10-24 X 80X 48 1
13 0271188 NUT, #10-24 HEXKEPS 2
14 0007318 NUT, #10-24 REGHEXCTRLK 1
16 215879 GUIDE, BELT, IDLER 1
16 314107 SPRING, TENSION 5.00L8+17LB1N 1
17 310aze PULLEY, IDLER BFF 4,00 WIDE FL 1
18 28210 WASHER, FLAT 9BEX1,26X.00 1
18 57328 BOLT, 3/8-16X2.00 CARR 1
20 0996307 WASHER, FLAT ,$511.00X.200 1
5 2 0120382 WASHER, REGSPTLK.908X 88X, 10 f
22 0120377 NUT, 3/8-18 REGHX 1
5 23 aos118 BLADE BRAKE ASSY, 1
24 L UER BRAKE AR b3
26 308973 BRAKE PAD 1
26 185824 RIVET, TRSET . 186DIAX 41LG ST 2
27 0120220 ECREW, 518-18X .63 HHC 1
28 120393 WASHER, FLAT 344X ,69X.085 1
29 01458 NUY, 518-18 REGHEXCTRLK 1
30 314079 ROD, BRAKE 1
31 01502 NUT, 1/4-20 REGHEXETRLK 1
a2 35410 SPRING .07 X £2X4.37 1
as 01408 NUT, §/18.18 REGHEXCTRL K 1
3 318372 BELY, V 5L 53.00 KEVLAR 1
85 814108 GUARD, BELT LH PLASTIC 1
35 4120228 BCREW, 6/18-18X .68 HHC 2
a7 0120203 WASHER, FLAT 244X .69X.05 a
38 01498 NUT, 5/16-18 REGHEXCTRLK 3
* Qrder nclividogd Para,
OBTANDARD HARDWARE ITEMS

fan Ng. 3182t !

B DRI Bt

1:60 00 InC 12
112gqdwue] 2uuy S
S8892LBLCTIO



ASSEMBLAGE ELECTRIQUE

NG e ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Lisa ol setviceireplacement pars othes than origingl equip-
ment parts may void your warraniy

AlLL UNNUMBERED

(TEMS ARE INTERCHANGABLE

WiTH OPPOSITE SIDE

a4 seam

18

P M. 318257

81

" d S9B892LELZIO

Iiggdue;y suuy

81:80 0O

Inc 12




key# parts
! 317097
2 41442
3 303064
4 Gegre
s 57444
8 41482
7 305720
8 $138557
°] 048140
10 30626
1 580133
2 300255
i3 300334
14 300220
15 58277
18 57476
37 0857220
18 53716
19 0187745
20 01502
21 tarii7a
22 138485
) 0120388
24 57444
25 55511
26 9271184
27 57547
28 4 16060s
29 02257
30 57551
3 87552
3z 310067
33 0120854
34 t27v72

35A a0z
B/ 40214

**Clyrindlrical or
9 Indicas STANDAR,

10:39 No.pog P.2

descuption

WIRE HARNESS HYDRO NE UTRAL SAFETY

CLIP 1 38013 25510 PREGY WIRE
ASSY LiGHY WIRE. 1/4 TURN
BULB, HEADLAMP

TIE, CABLE BLAGK NYLON 5,621
cLip, L38OLG 255D PRESS WIRE
SWITCH-K;N.(AFTER FIRE) 2 oSN
WASHER, R GINTLK.840x1. 1X.05
NUT, 5/8.32 Hxpp IGN sWIiT

KEY, iIGNITION SWITeR
AMMETER, PANEL
LlﬁHT,iND!CATOﬂ RANEL MNT
LIGHT sSWITeH ON/OFF PANE:. MNT
SWITCH, SNAPMNT NO 055/.118
SWITCH BNAPMNT NC 055, 18¢
SWITCH,SCR MNT

SCREW, 1112 ¥ 50 PHPNKHTAR
SOLENOID, NEW CLUM .
SCREW, 14.2px 75 HXSEMMA
NUT, 1/4-20 REGHEXCTALK

NUY, 124-2p RECHEXKEPS
WASHER, EXLK 320X B1%.03
NUT, &5/16-24 RE GHEX

TE, LE BLACK NYLON 6 52
WIRE, GROUND, 12.5°

NUT, 5/16-18 HEXKERS

SWITCH, SEAT

SCREW, 1/4-20x SEAHPNHMA
BATTERY

LIFY CABLE op ’5LG

AOD, BATTERY, TGP

NUT, WING 14-20 SMALL PLASTIC
SCREW, va-20% 63 HHG

NUT, 124-20 RECHEXKEPS

Fuse, 18 2Mp Spade Type

Fusg, 15 amp Cylindical Type

Spade typn tuges s neludad with the wira haronsg
D HARDWARE ITEMS.

e U

gy

2
1
2
2
2
1
1
1
1
f
2
1
1
1
t
2
d
2
2
1
2
2
t
1
1
(
2
1
1
i
1
2
2
1
1



Ll w

43" TONDEUSE AUTOPORTEE MODELE B3560-500

AL LU

v

Lo 4 MO, UUE P28

CHALAND ASSEMBLAGE

{2

]k, Y
CHASSIS &
HOND PG.

&
L
10

17 16 16 6

12

13

~1§

——-G

J1B178A

Par Ne. 118262




-

a -

JUL 2000

43" TONDEUSE AUTOPORTEE MODELE 83560-500

10:40 No.00o

8

.29

l

{r

— -t th [~
B EEIrRIpAZEC P Na A Lm.

n
b g d

CUSTOMER ASSEMBLY VIEW

317385 PARTS BAG ASSY Qrv1

desoription

SEAT Myiao

STEERING WHEEL 19* 971D
TIRE 16X8-6 WHITE
VALVE STEM

WHEEL WBEARINGS
BEARINGS ‘

OECK WHEEL
WASHER, FLAT 344X.63X.085

WASHER, HVSPTILK 324 80X o0

SCREW, Er16-18X.76 HHG
PIN, SPRING .250DIAXZ.00L0
COVER, STEERING SHAFT
o SHIFY

TRQUGH
WASHER, PLAT 88K 814075
RING, RETEX
HUB CAR
TORSION SPRING
ROD, PivDY
NUT, PUSH :
BOLT, 800X 1,390 HHEH 3/8-15
NUT, 3/8-18 REGHXCTRLK
CHUTE DEFLEGTOR

2

_;th.la_h)”*--ﬁ-‘-&&&””"“”“d

Parr Nu. 318252




LU V JAU'L 2'&)'00 10&1

BOITE-PONT HYDROSTATIQUE AGRI-EAB

No . 008 P .30

19
% @

BELECTIF
25 18

t
18

ENSEMELE # 62703

# 61 GRAISSE DURINA “0” 200X

ENSEMALE s 62760

22

Rart No. 318252




. L
88 =~

L'ING

F'out No.

T,

" Solon 1 besoin

RENAGE REDUCTEUR EXISTE AUSSH MONTE & 67760

318252

L. JUL 20°0p0 10:41 No.gog P.31
® | BOITE-PONT HYDROSTATIGUE AGRIFAG
L REF. | PIECEN® | aTe. DESCRIPTION T
H 44677 1 DEMI CARTER GAUCHE
2 44076 1 | OEM) CARTER DROIT
. ;3 zgg 1 | ESSIEU GAUGCHE 3/4"
v | ESSIEU OROIT 3/4 L
g 441 z; 4 QULEMENT A BiLLes s
4400 1| BONDELLE PUATE 3,4 DI X 1.1/8 DE X 0,030 &0 IMPORTANT
; 44093 2 | ENGRENAGE é CHMEVRONS E:::'
4403 2 | ENGRENAGE A CHEVRONS Les pitcos de regha
1 g ::égg f fgggeﬁfcigf U HEX Avee PLAQUE 1/2-20 doivant é';.re ohienuas che;
11 44271 2 | VIs/Gouwuon GA- .
12 44148 2 | cmeLr W Raymon:! 51,
W1 s o | pags BUTEE Sullivan IL 41951
14 62580 V| CARTER, DIFFERENTIEL {217) 728.8388 oy
15 44129 1, { PAUER £ £ communiquez avog un
16 44005 1 ENGRENAGE, DIFFERENTIEL, 72 DENTS reprézentant agrod
17 $4128 4 | BOULON, TETE TORX 1/4-28 X 6/8" DE Long
18 44104 1 ] ARBRE, ENTRAE
19 44145 1 CIRCLIP
20 44144 T 1 ANNEAU OF RETENUE T/18" DUA, EXT.
21 44081 .1 9 CARTER, PALIER D'ENTREE
22 44039 2 | ROULEMENT A AIGUILLES
23 44139 1 PALIER, BUTEE
24 44109 2 | RONDELLE PLATE §/801X 1-1/8 oF X 0030 £r
25 44135 1 VETTE, HI-PAD /32 X 5./ TIA
26 44122 3 | VIS HEX AVEL PLAQUE 1/4.20 X 3/4 DE LONG
27 44073 1 ENGRENAGE, PIGMON ENTREE, 17 DENTS
28 44371 3 RONDELLE PLATE 0,82 b X 1,0 DE X 0,05¢ tp
— 44110 SB | RONDELLE FLATE B2 DI X 1,128 DE X 0,060 £p
- 41151 SB | RONDELLE PLATED,62 DI X 1.0 DE X ¢.0q0 gp
28 44101 1 OUFILLE FENDUIE
30 44142 1 ECROU CRENELE 8/16.24
3 44130 1} RONDELLE PLATE 0343 01X 088 pE % 0,062 tp
32 44004 ) | BRAS, ACTIONNEUR nF FREIN
33 44127 2 | AXE, ACTIONNEMENT DE FREIN
34 42002 1 | CHAPE DE FREIN
35 44680 1| DISQUE e FREIN
38 44147 1 LAVETTE, Ht-PRO 3,16 X /8" DIA
az £4277 1 { VISHEX 1/4.20 X 1.50 BE LONG
38 44134 1 PLAQUE, GALET
39 54433 2 GALEY, PREIN
A 44433 T VISHEX Avee pLagye 1/4-20 X 1,60 DE LONG
4y 44123 2 | VIS HEX AUTOT, DANTE 1/4.20 X 2,00 08 LONG
42 44124 4 | VIS HEX AUTOTARALIDANTE 1/4.20 % 3.00 DE LONG
43 44147 3 | ROULEMENT A BILLES
aq 44232 1 ROULEMENT A BILLES
45 44083 1 | AXE. PIGNON AvEL COURONNE A 11 DENTS
46 44080 } | AXE D'ENTRAINEMENT
47 44242 1 ROULEMENT A AIGUIL | EB
48 44343 1 ALIER BUTEE BAONZE 5/8 DI X 1-1/4 pF x /84 Ep
49 44151 1 | RONDELLE PLATE 0,62 B X 1,0 BE X 0,040 £5
- 44371 SB | AONDELLE PLATE 0.82DIX 1,0 DE X 0,050 £p
§¢ 44384 1 JONT A GRAISSE
4] 44084 4 | ACCOUPLEMENT .
52 44623 ! | ENGRENAGE, s0 ET 17 HENTS
53 A78 T 1 ECRQUHEX 1 /4-20
54 44079 1 ] ENGRENAGE, PIGNON ENTRAINEMENT 57 DENTS
55 44138 ] BOULON, YETE CARREE
Bé 44278 ] RONDELLE 15/16 DE X 0,265 DI X 0,125 gp
57 43177 ! | RONDELLE RESSOET BLOCAGE 1,4
58 44269 2 | GOUPILLE CYUNDRIOUE 3/16" DIA X 1/2" BE LONG
59 44125 1 | RONDELLE PLATE 0,62 I X 1.0 DE X 0,020 £p
60 44348 1 CHEVILLE 37392 X 1/4
61 44050 20 | GRAISSE SHELL DURINA-D) (20 D7)
62 44504 4 | RONDELLE FREIN DE BLOCAGE 124" (yaune DI-CHR 3
63 44137 1| RONDELLE PLATE 6,50 py x 1.0 BE X 0,020 £p
44421 S8 | RONDELLE PLATE 0,50 bi X 1,6 DE X 0,030 ke
44493 T | MANUEL D'ENTRETIEN J



JUL 20’00 10:42 Np.oog P.3

POMPE H YDROSTATIQUE

Fari No._ 34 825y




POMPE HYDROSTATIGUE

JUL 20700

10:42 Na.gog P.3

—

Pan Np. 318262

N° Ref.

N* de pidce

e SR,

SOQ\JN-&MN—I

ot ol oy

310227
313308

313305

Pormpa hydrmatiqua COmplate
Jeu de réfection des Joints
{contiant N« réf. 189, 13 g 4
Annaau de retenus

Cale

Joint & feyra

Anneay da tatanyg

Joint & Wivreg Joint & lavra

Joint & Wvre
Jolnt -~ gaction centrale
Joint torique
Jeu da vajve de dérivation complet
feontient N° réf. 114 15)
Resgory comp, héliooidal
Tirolr tta dérivation
int torique
Jolnt torique
{ Bouchon ds dérivation

+ Non illusré




